

This is to certify that the nominated size and quality of the following SLR product has been tested with the following results.

COMPONENTS	
BRAND	SLR
TEST STANDARD	EN1677
CERTIFICATE NO.	33979/33982/33981/33978
WORKS REF NO.	21/2726#-9

ITEM & BATCH #	QTY PCS	WORKING LOAD LIMIT	PROOF TESTED 2TIMES	STANDARD BREAKAGE FORCE (TON) BF	FACT BREAKAGE FORCE (TON) BF
SLR-483 MASTER LINK ASSY 10-8 BATCH # BVP	4	7.8	15.6T	31.2T	31.27T
SLR-74 CONNECTING LINK 10-8 - BATCH # KPAG	16	3.15T	6.3T	12.6T	12.97T
SLR-85 EYE SHORTENING GRAB HOOK 10-8 - BATCH # KRS4	16	3.15T	6.3T	12.6T	12.97T
SLR-78 CLEVIS SELF LOCKING HOOK 10-8 - BATCH # K3SK	16	3.15T	6.3T	12.6T	12.86T